
SVARTPILEN 250 2020 <2020><TH><F1283T6>
SIDE TRIM

54504

Pos Part Number Description Additional Text Quantity

1 28408051044KDA Side Cover RH Dark Galvano Mat with decal 1.00

2 28408050044KDA SIDE COVER LH DARK GALVANO MAT with decal 1.00

3 J031060156 Roundhead screw, M6x15 2.00

4 90105017000 CLIP NUT M6 only for heavy duty model 6.00

5 28108042000BHC Side fairing right 250 with decal 1.00

6 28108041000BHC Side fairing left 250 with decal 1.00

7 90508006001 SOCKET HEAD BOLT M6X12 4.00

8 28108041010 Compensating rubber, side fair 2.00

9 90108015020 WASHER 4.00

10 28103083010 Frame cover, rubber strap 2.00

11 90508016050 SLEEVE UNDER TRAY 2.00

12 J981420136 Roundhead screw, M4.2X13 6.00

13 J021040003 WASHER 4,5X12X1MM 6.00

14 93008020060 Screw M6X1X9 4.00

15 J900000801000 Set screw w.hexagon socket M8x 4.00



17 28108019000 Rear bottom part 1.00

18 28107055000 Passenger seat cover right 1.00

19 90507047041 SEAT DUMPER SOZIUS SEAT 2.00

20 J025060164 bolt-flanged-small 2.00

21 28107052000 Cover, seat lock 1.00

22 28142030000 ABS modulator cover 1.00

23 28103093000 Frame cover, front electrics 1.00

25 J025060124 Hex collar screw, M6X12 2.00

26 J031060146 Roundhead screw, M6x14 2.00

27 J125090001 Washer, 9.5x13.5x1 2.00

28 28107055010 Passenger seat cover left 1.00

29 J660001502500 Metamol 25x15x3 1.00

30 93014017000 Rubber bushing 3.00

31 28111038000 Main wiring harness protection 1.00

32 90108050001 CLIP NUT M5 2.00

33 J025050126 HH-COLLAR SCREW M5X12 2.00

34 28108075000 PROTECTOR SHOCKABSORBER 1.00

35 J800000701000 SLEEVE BATTERY CASE 1.00

36 J031060256 Screw M6x25 2.00

37 J320001001600 Clip pipe for dia 3 to 16 1.00


